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Aara
Dare

3ABOACKOW CEPTUOUKAT KAHECTBA Ne
MILL'S QUALITY CERTIFICATE Ne

25.05.04

CBeuaeTenbeTBO O NPUEMOMHBIX UCMBITAHUAX
Inspection certificate

EN 10204 3.1 B

Ituer 1 13 nuctos 1
Sheet 1 of sheets 1

3aBsoackoit 3aka3 Ne

KoxTpakT Ne 2000-207/1ncr- 3147
026/0109-0y-997 —
Contract Ne Lot: 3 Manufacturer's production order Ne
3akasuuk: Kopnopayus 'MnayctpuansHeiin Coto3 flonbacca ' (MCO)ans dupmel” YSEPKO CA"
Customer: Corporation " Industrial Union of Donbass " for firm "DUFERCO SA"
Konuyectso nucTos: 124
Y navex: 13
Barok Ne 56283377 Konuuecrtso nave
RW-car Ne = Konuuecrso mecT: 13
HaumexoeaHue ToBapa: lFopAYekaTaHbii CTanbHOW NUCT CraHgapr:
c o6pe3HbiMU KPOMKaMK
Description of goods: hot rolled steel plates with sheared Standard:
‘ edges ASTM A6/A6M
flatness 50% ASTM A6
Mapxa cranu ASTMA36 ASTM A36/A36M
Grade of steel
CocrosHue nocrasku: ropAYexaTaHHbIi
Delivery condition: hot-rolled
Ne Homepa Homepa Pasmepbi, MM Konuuectso Konuuectso | Teopetuuecknin
noauu,. nnasok napTu Dimensions, mm ' NIUCTOB navek BeC,TH
© TonuwuHa WupunHa Rnuna wr/mecr Pack Theoretical
ltem Cast Ne Test Ne Thickness Width Length Quantity/pcs weight,m.t.
5 1481 4488 6.35 1829 6096 65 8 36.140
4 2477 4401 4.75 1829 . 6096 59 5 24,544
4
Total: 124 13 60.684
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Boinnaska : MapTeHoBCKUiA cnocol NpoussoaCTBa. 3aao,qcxoﬁ' cepTucukar kavectsa Ne 26034

Steelmaking process : open hearth furnaces. Miil's quality certificate Ne :
Homep Xumnueckni cocras, % Chemical composition, %
. Cr
nnaskm c M| si|s|p|c| N | cu Al N vV _[Mo| Ti As | no| B [Mne
Cast Ne X 100 X 1000 X 100 : X 1000
1481 16 88 | 27 | 3t 12 8 4 6 25 8 <8 [<20 5 7 <8 | 2.1
2477 16 82| 24 | 28 9 6 3 5 9 8 <8 |<20 5 7 <8126
PE3YNbTATBl  UCMbITAHUW TEST RESULTS }
cnbiTaHue Ha PACTAXEHUE U YABDHBIA U3rub Tensile and impact test
Paamepbl 1=(j) |SHeprus ypapa KU
obpa3ua OtGop obpasua | Tem- | Mpe- | Mpe- | OTHoc. | Cyxe- ] Impact energy
nepa-{ aen aen Hue 22=(j/sm Ynapran sa3kocTb KCU WN3ru6
Ne D.m. of Specimen Typa yanu- ) Impact strength
napTuu specimen Teky- | npoy- | HeHue g%noxnuwan cocTasnAlowan
ucnbi-1 veern | Hoen 3=(%) |Fibrous appearance
Tonu- [twmpu- Mecro, Han-J Nono-| ranui ' :’iaeg.qocn
Ha Ha pasnej xeHue Yield | Ten- Elon- Re- 4= ardness
Hue Test | point, | sile gation duc-
tion
test thick- |width,| Loca- | Direc-| Posi- | tem- stre- . Bend
Ne ness, mm | tion | tion | tion [ pera- ngth of
mm ture | Reh Rm, | Lo=200 | area Z
{7/} Co | N/mm2|N/mm2 % % 3Hayenus Values
1 2 3 In
4401-1 475 | 40 |1 T +20 1 318 | 479 26.0 ¢ « p
44012 | 4.5 | 40 T +20 | 324 | 490 | 245 7 |
4488-1 6.35 40 T +20 | 334 | 464 25.0 : :
4488-2 6.35 40 T +20 | 320 | 458 28.0
i
|
Mapkuposxa: m mMepui(Mm), N2 nn.
Marking: if imensions(m. (| rk of the wi m n_Ukrain:
Kne#moska:  Ne nnaws, Ne napruw, mapia crgen, Yoo, Jnax xowGirara, 0731 K xnedimo ,
Hard stamp:  cast e, tesiNg, grade of steel. mark of the works, Q731K stamp o
UeetHas mapkupoeka: 3enéHas nonoca h .
Color marking: green strip />
Mpumevanue: " PRIME HOT ROLLED ALLOYED STEEL PLATES WITH BORRON CONTENT 0.0015-0 %" ! o
[ IR T R .
Roanuce Tam pra’. ':'Br\:fé
Signature /éxpen‘s stamp
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